Repair Parts

11

'b /((')) \‘“:,,

[~

10

ITEMNO. | PART NUMBER DESCRIPTION QTY.
1 6005875-B2  |BODY, 42TD (BLACK) 1
2 6000630-B1  |TINE, DETHATCHER (BLACK) 10
3 6005876 AXLE, 1/2" X 40.938." 1
4 6000658 WHEEL, 6 X 1.5 2
5 6005920-B2 |DRAWBAR, 42TD (BLACK) 2
6 HEX BOLT, 5/16-18 X 3/4" (ZINC) 14
7 WASHER, 5/16" SEALING (ZINC) 10
8 HEX NUT, 5/16-18 NYLOC (ZINC) 15
9 sonsegs  |SPACER, 3/4" X 1.375" 2
10 RETAINING RING, 1/2" EXT (ZINC) 4
11 HEX BOLT, 5/16-18 X 2-1/4" (ZINC) 1
12 WASHER, 5/16" USS (ZINC) 5
13 KIT PIN, HITCH, 1/2" X 3" (ZINC) 1
14 6000770 COTTER HAIRPIN, 3/32" X 2-5/16" (ZINC) 1

ohiosteel.com/partsstore

/

OHIO STEEL INDUSTRIES 1-800-652-2321



	Safety
	Warr(2)
	Contents
	Drawing View49
	Drawing View51
	Drawing View52
	Drawing View62
	Drawing View65
	Drawing View66
	Drawing View73
	Drawing View74
	Drawing View75
	Drawing View76
	Drawing View77
	Drawing View78
	Drawing View79
	Drawing View80

	Assy 1
	Drawing View60
	Drawing View67
	Drawing View68
	Drawing View81
	Drawing View82
	Drawing View83
	Detail View B (1 : 5)
	Detail View C (1 : 5)

	Assy 2
	Drawing View69
	Drawing View70
	Drawing View86
	Drawing View89
	Drawing View90
	Detail View F (1 : 5)
	Drawing View92
	Detail View H (1 : 5)

	Ops
	Repair
	Drawing View64




